
 

 
 

Saxtons River Municipal Wastewater 
Preliminary Engineering Report 
Amendment to the 2007 Wastewater Engineering Evaluation Report  

 
Prepared for:  

Saxtons River Vi l lage Corp.  
PO Box 243 

Saxtons River,  VT 05154 
 

Prepared by: 

Marquise & Morano, LLC 
PO Box 404 

Bel lows Falls ,  VT 05101 
802.463.3934 

www.marquiseandmorano.com 

i n  asso c i at i o n  w i t h  

Tata & Howard, Inc.  
36 Eastern Avenue Suite 6  
St.  Johnsbury, VT 05819 

802.748.9009 
www.tataandhoward.com 

 

 
Draft Submitted January 2014 

May 2014 
 

 
 
 
 





 TABLE OF CONTENTS 
 

Section Page 
 

i 

TABLE OF CONTENTS ........................................................................................................................... i 
[...]
tank, which would be considerably larger than the existing contact tank to meet State design 
guidelines.  The effluent piping would connect to the existing piping east of the present tank. 

Opinion of Probable Costs 

An opinion of probable construction costs was developed based on sizing the equipment and 
processes to meet the design requirements and Guidelines, obtaining quotes from equipment 
manufacturers’ representatives and previous experience with the construction of treatment 
facilities.  The estimated project cost summary also includes an allowance for engineering, 
administration, fiscal and legal costs.  The total estimated construction cost, including a 15% 
contingency, is $2,545,686 and the Total Project Cost is $3,091,960 and is presented in detail in 
the table below. 

Table 4-1 
Alternative 1 

WWTF Upgrade - Existing Oxidation Ditch Process 
Project Cost Summary 

Headworks - Grinder, Bar Rack, Flow Measuring 
Site Work $4,000  
Concrete $14,000  
Building $20,000  
Equipment  $30,000  
Miscellaneous  $5,000  

Subtotal Headworks =  $73,000  
 Oxidation Ditch - Aerator/Mixers, Baffles, Miscellaneous 
Demolition & Disposal $30,000  
Earthwork $30,000  
Concrete & Baffles $95,000  
Equipment  $208,000  
Upgrade RAS Pumping $20,000  
Railings $8,600  
Miscellaneous $10,000  
Grit Removal $15,000  
Temporary Pumping & Power $40,000  
Temporary Treatment $380,000  

Subtotal Oxidation Ditch =  $836,600  
    



Saxtons River Municipal Wastewater 
Preliminary Engineering Report Amendment 

10  

Clarifiers - Bridge, Drive, Launders, Scrapers 
Site Work $75,000  
Concrete $160,000  
Equipment  $91,500  
Railings $7,000  
Miscellaneous $10,000  

Subtotal Clarifiers =  $343,500  
 Chlorine/Dechlorination Contact Tank (CCT) 
 - Tank, Mixer, Effluent Flow, Railings   
Site Work $50,000  
Concrete $81,000  
Equipment  $14,500  
Railings and gratings $16,000  
Miscellaneous $10,000  

Subtotal CCT =  $171,500  
  Yard Piping and Miscellaneous Items   
Gravity Sewer and Manholes $160,000  
Extend Final Discharge Outfall $25,000  
Sludge Holding Tank Expansion $117,000  
Control Building Upgrade $40,600  
Generator $30,000  
Miscellaneous $10,000  

Subtotal Yard Piping & Miscellaneous = $382,600  
  Electrical and Instrumentation $356,440  
  Contractor Mobilization/Demobilization $50,000  

  Subtotal Construction Cost =  $2,213,640  
Contingency @ 15% $332,046  

Total Construction Cost =  $2,545,686  

  Engineering $442,728  
Legal and Fiscal $88,546  
Borings $5,000  
Permits $10,000  

Subtotal =  $546,274  

   
TOTAL PROJECT COST (Alternate 1) =  $3,091,960  

 
 

Operational costs and expenses have been developed and are presented in the table below.  
Electrical charges and annual budget information were utilized to develop the annual costs in 
addition to the determination of the horsepower requirements for the equipment.  The annual 
estimated cost for facility operation is $109,072.   The cost for the operator is based on an 
estimated average 3 hour per day presence.  The Saxtons River Village Corporation presently 
pays a lump sum fee to Bellows Falls for operations. However, the details of the scope are not 
included in the estimated operations costs.  The estimated annual operation and maintenance 
(O&M) costs presented herein do not include the cost for billing, reports, emergencies, or a 
capital reserve account.  The budgeted capital reserve in 2012-2013 was $39,500. 

  



 Saxtons River Municipal Wastewater 
 Preliminary Engineering Report Amendment 

 11 

Table 4-2 
Alternative 1 

WWTF Upgrade - Existing Oxidation Ditch Process 
Operation & Maintenance Cost Summary 

Electricity Hp Continuous 
kW Daily Annual 

Grinder 3 1.6   Aeration 7.5 4   Clarifiers 2 @ 2 2   Mixers 2 @ 1/4 0.2   RAS Pump 7.5 4   Sludge Blower 5 2.6   
Totals =  27.5 14.4   

 24/7 @ $0.15/ kWH =  $51.84  $18,922  
     Operator         
Average 4 hours per day @ $35 $140.00  $51,100  
     Chemicals         
Current = $3,200.      Budget for alkalinity adjustment for nitrification. $6,000.00  
     Sludge Disposal         
Current budget = $13,500.   $13,500  
     Miscellaneous         
Phone (Current = $550)   $550  
Supplies & Misc. Maintenance Items (Current = $8000) $4,000  
Lab Testing (Current = $1850) $3,000  
Insurance (Current = $5000)   $7,000  
Heat    $5,000  

    $19,550  
     
     Subtotal = $109,072  

      
Present Worth of Operation & Maintenance* = $1,854,333  

*Federal requirements: i = 1.6%; n = 20 years 
  NOTE:  Estimate does not include Administrative costs for billing, or Funding Capital 

Reserve Account. 
 

b. Alternative 2 WWTF Upgrade – New Sequencing Batch Reactor (SBR) Process  
Because of the temporary treatment requirement during the oxidation ditch process upgrade and the 
aging facility components in Alternative 1, a second WWTF upgrade alternative was considered.  This 
alternative consists of an influent screening facility, a Sequencing Batch Reactor (SBR) treatment 
process, and ultraviolet disinfection.  The footprint of the SBR facility is small and will not require 
temporary treatment during construction, two secondary clarifiers or a large chlorine contact tank.  
The preliminary scope was submitted to ANR DEC Wastewater Management Program for review and 
granted conceptual approval.   

  



Saxtons River Municipal Wastewater 
Preliminary Engineering Report Amendment 

12  

Design Criteria 

Alternative 2 consists of the construction of an SBR activated sludge treatment process, a head 
works facility with screening and flow metering, a ultraviolet (UV) disinfection system, an influent 
pump station, a generator and other miscellaneous improvements.  The treatment process was 
selected for evaluation due to the ease and simplicity of operation and proven track record for 
producing a high quality effluent.  The process would be located to the west of the existing 
oxidation ditch. 

The scope of Alternative 2 consists of the following: 

 The construction of a headworks building which includes an automatic self-cleaning inclined 
screen, a bypass channel with bar rack, aeration blowers and control room. 

 The construction of an influent pump station with valve vault and flow meter. 

 A dual tank SBR activated sludge process with aeration blowers, “jet” aeration pumps, 
automatic decanter and submersible WAS pumps. 

 An ultraviolet disinfection system meeting the State requirements. 

 A stand-by auxiliary generator for treatment and disinfection. 

 New 3-Phase 480 Volt main power. 

 Process piping required for the new headworks and treatment system.  

 Extend final discharge outfall into main channel of the Saxtons River. 

 Chemical feed pumps for the addition of alkalinity to assist with nitrogen removal. 

 Miscellaneous improvements to the existing building including heating, electrical, ventilation, 
and weather proofing. 

 Expansion of the aerated sludge holding tanks, aeration system improvements and new tank 
cover. 

 Decommission the ditch, clarifier and chlorine contact tank. 

Map 
Refer to Appendix F, Exhibit 2 for a General Plan of Upgrade Alternative 2 and Exhibit 2-1 for 
Hydraulic Profile. 

Design Discussion 

To provide effective and efficient treatment, the SBR tanks will have a twenty (20) foot side 
water depth.  Due to the apparent height of the groundwater table at the facility and the high 
cost for sheet piling to construct deep tanks, the recommendation includes the installation of an 
influent pump station to enable the tanks to be approximately seven (7) feet below grade, which 
eliminates the need for sheet piles and deep excavation.  The influent pump station will be low 
head, low horsepower (5 hp) submersible pumps.  An adjacent valve vault will include an influent 
mag-meter to measure the influent flow.   

The SBR system is a simple automated treatment system which treats the wastewater through a 
fill, settle, and draw operation.  While one tank is filling with influent wastewater, the other is in 
the settle and discharge mode.  The SBR tanks will each be aerated by a small 5 hp blower and 
small submersible Jet aeration pump, which are off during the settle and draw part of the 
process.  The entire treatment process is controlled via a programmable logic controller (PLC).  



 Saxtons River Municipal Wastewater 
 Preliminary Engineering Report Amendment 

 13 

The sludge wasting pumps will be submersible pumps as well.  With this type of treatment, no 
clarifiers are required as the clarification is accomplished in each of the SBR tanks.  

The discharge of the treated wastewater is drawn or discharged through a decanter which starts 
out at a discharge rate of about 700 gpm and reduces to approximately 400 gpm.  This type of 
discharge allows for the utilization of a pressurized UV disinfection system, which eliminates the 
requirement of a large chlorine contact tank.  This UV system also eliminates the need for 
chemical metering pumps for sodium hypochlorite and sodium bi-sulfite.   

The SBR process is a proven technology for nitrogen removal and produces a high quality 
effluent.  With this alternative, there is no need for temporary treatment of the wastewater as 
the existing process can remain in operation during construction.   

Opinion of Probable Costs 
The total estimated construction cost, including a 15% contingency, is $2,034,534 and the Total 
Project Cost is $2,474,132.  The project cost summary is presented in the table below. 

Table 4-3 
Alternative 2 

WWTF Upgrade – New Sequencing Batch Reactor (SBR) Process 
Project Cost Summary 

Headworks - Screen, Controls, UV Disinfection and Flow Measuring 
Site Work $12,000  
Concrete $45,200  
Building including HVAC $85,000  
Equipment  $230,000  
Miscellaneous  $10,000  

Subtotal Headworks =  $382,200  

  SBR - Tanks, Equipment, Controls, Pumps, Piping and Blowers 
Influent Pump Station $95,000  
Site Work $24,000  
Concrete $215,800  
Equipment  $400,000  
Railings $7,200  
Miscellaneous $10,000  

Subtotal SBR =  $752,000  

  Yard Piping and Miscellaneous Items   
Gravity Sewer and Manholes $80,000  
Extend Final Discharge Outfall $25,000  
Sludge Holding Tank Expansion $117,000  
Control Building Upgrade $40,600  
Generator $30,000  
Miscellaneous $10,000  

Subtotal Yard Piping & Miscellaneous =  $302,600  

  Electrical and Instrumentation $282,360  

  Contractor Mob/Demob $50,000  

  Subtotal Construction Cost =  $1,769,160  
Contingency @ 15% $265,374  

Total Construction Cost =  $2,034,534  

  



Saxtons River Municipal Wastewater 
Preliminary Engineering Report Amendment 

14  

 
Engineering $353,832  
Legal and Fiscal $70,766  
Borings $5,000  
Permits $10,000  

Subtotal =  $439,598  

 
  

TOTAL PROJECT COST (Alternative 2) =  $2,474,132  
 

The estimated O&M costs have been developed for this alternative and are estimated to be $104,364 per 
year.  The power consumption is less with this alternative than the oxidation ditch alternative.  The O&M 
costs are presented in the table below.  The cost estimate for O&M does not include administrative costs for 
billing or reporting and a capital reserve account. 

 
Table 4-4 

Alternative 2 
WWTF Upgrade – New Sequencing Batch Reactor (SBR) Process 

Operation & Maintenance Cost Summary 

Electricity Hp 
Continuous 

kW Daily Annual 
Screen 2 0.1 

  Aeration Blower 5 2.1 
  Jet Motive Pump 5 2.6 
  UV System 

 
1.6 

  Sludge Blower 5 2.6 
  Influent Pump Station 5 0.6 
  Totals =  27.5 9.6 
  

 
24/7 @ $0.15/ kWH =  $34.56  $12,614  

     Operator         
Average 4 hours per day @ $35 

 
$140.00  $51,100  

     Chemicals         
Current = $3,200 

    Budget for alkalinity adjustment for nitrification 
 

$6,000  

     Sludge Disposal         
Current budget = $13,500. 

  
$13,500  

     UV Lamp         
Replacement Lamps (4 total) 

  
$1,600  

     Miscellaneous         
Phone (Current = $550) 

   
$550  

Supplies & Misc. Maintenance Items (Current = $8000) $4,000  
Lab Testing (Current = $1850) 

  
$3,000  

Insurance (Current = $5000) 
  

$7,000  
Heat 

   
$5,000  

 
$19,550  

     
     Subtotal = $104,364  

     Present Worth of Operation &Maintenance* =  $1,774,292  
*Federal requirements: i = 1.6%; n = 20 years   
NOTE:  Does not include administrative costs for billing or funding Capital Reserve Account 



 Saxtons River Municipal Wastewater 
 Preliminary Engineering Report Amendment 

 15 

c. Alternative 3  Pump Station-Force Main to Bellows Falls 
This alternative consists of the elimination and abandonment of the Saxtons River wastewater 
treatment facility and the construction of a pump station at the facility.  The pump station will pump 
the wastewater through a force main located primarily along the Saxtons River Road (Rte. 121) and 
ultimately discharge into the Bellows Falls sewage collection system.  The approximate length of the 
force main is 19,000 feet.  The proposed route is different than the route proposed in the previous 
reports.  The previous evaluation concluded that the force main would be located entirely within 
Route 121 corridor and extend a total length of 21,000 feet.  Subsequent evaluation reports 
determined that the 6-inch main collector sewer, installed in the mid-1980s in North Westminster was 
in adequate in capacity to accept the Saxtons River discharge thereby resulting in a longer force 
main.  The 6-inch main sewer did not meet the minimum slope requirements for a 6-inch sewer.  The 
cost to replace this sewer would be at least twice as much as the cost of a force main.   

Design Criteria 

The scope of this alternative is presented below: 

 Abandonment of the WWTF structures. 

 Construction of a new gravity sewer to bypass the oxidation ditch to a pump station wet well. 

 Construction of an influent pump station with submersible pumps, valve vault with flow meter 
and control system.   Due to the high potential for failure and overflows of untreated 
wastewater to the river with pump failures and no back-up, the recommendation is to have a 
spare third pump on hand.   

 Construction of a small building to house the pump station control system, an odor control 
system and storage of the odor control chemicals. 

 New 3-Phase 480 Volt main power for the pump station. 

 The installation of a stand-by generator as required by ANR Guidelines. 

 The installation of insulated force main piping on the two (2) long highway bridges over the 
Saxtons River.  

 Environmental permitting requirements of the State of Vermont for the entire length of force 
main and archaeological investigations. 

 The installation of double cleanouts and gate valves on the force main as required by ANR 
Facilities Engineering Division.  

 The installation of air release valves as required by design to eliminate air entrapment in high 
spots of the force main piping. 

 Ledge removal as required for adequate bury of the force main. 

Map 
Refer to Appendix F, Exhibit 3 for a General Plan of Upgrade Alternative 3 Pump Station-Force 
Main. 

  



Saxtons River Municipal Wastewater 
Preliminary Engineering Report Amendment 

16  

Design Discussion 

The pump station will consist of an eight (8) foot diameter concrete wet well and a concrete 
valve vault that includes both gate and check valves, pressure gauges, and a flow meter to meter 
the flow to the Bellows Falls system.  The flow meter will be a Magnetic flow meter type that is 
in-line with the force main piping. 

Due to the head conditions, elevations and the length of the force main piping, the pumps will be 
35-40 hp.  The pumps are each required to meet the State standard for peak hourly flow, which, 
based on the design capacity is 265 gallons per minute (gpm).  The recommendation is to install 
two (2) submersible pumps.   

Opinion of Probable Costs 

A cost estimate has been prepared based on previous projects, equipment selection, and 
proposals from suppliers.  The total estimated construction cost, including a 15% contingency, is 